PLASTICS7

PLASTICS7

No.
P/N( SKU )
Part Name
Price
1
6WWV-043101-5000-0B800
LH PANEL, TAIL LIGHT
43.33 €
P/N(SKU): 6WWV-043101-5000-0B800
Price: 43.33 €
2
8080-041130
PLASTIC SCREW
0.53 €
P/N(SKU): 8080-041130
Price: 0.53 €
3
6WWV-046502-5000
STEPPED SCREW M5
0.52 €
P/N(SKU): 6WWV-046502-5000
Price: 0.52 €
4
8080-040064
DAMPER, FRONT FENDER
0.53 €
P/N(SKU): 8080-040064
Price: 0.53 €
5
6WWV-045801-5000
RUBBER
0.52 €
P/N(SKU): 6WWV-045801-5000
Price: 0.52 €
6
30110-481130010
SELF-TAPPING SCREW ST4.8×13
Alternative Parts: 30110-481130010 Specifications: 30110-481130010
1.07 €
P/N(SKU): 30110-481130010
Price: 1.07 €
Alternative Parts: 30110-481130010 Specifications: 30110-481130010
7
6WWV-042501-5000
SKID PLATE, FRAME
81.95 €
P/N(SKU): 6WWV-042501-5000
Price: 81.95 €
8
8030-040800-00001
NUT CLIP M6
Specifications:
0.53 €
P/N(SKU): 8030-040800-00001
Price: 0.53 €
Specifications:
9
6WWV-046702-5000
INNER HEX SCREW M6x12
0.52 €
P/N(SKU): 6WWV-046702-5000
Price: 0.52 €
11
30110-481130070
SELF-TAPPING SCREW
0.52 €
P/N(SKU): 30110-481130070
Price: 0.52 €
12
6WWV-043001-5000-0B800
RH PANEL, TAIL LIGHT
43.85 €
P/N(SKU): 6WWV-043001-5000-0B800
Price: 43.85 €
13
6WWV-045901-5000
RUBBER BUSHING, AUXILIARY RELAY
2.61 €
P/N(SKU): 6WWV-045901-5000
Price: 2.61 €
14
6WWV-043401-5000
RUBBER MAT, BATTERY
11.48 €
P/N(SKU): 6WWV-043401-5000
Price: 11.48 €
15
6WWV-043301-5000
BRACKET, ELECTRICAL PART
24.01 €
P/N(SKU): 6WWV-043301-5000
Price: 24.01 €
16
8080-000002
CLIP NUT ST4.8
Specifications:
0.53 €
P/N(SKU): 8080-000002
Price: 0.53 €
Specifications:
17
8030-040020-1000
SCREW, SPEAKER COVER
Alternative Parts: 5BY0-000303
1.49 €
P/N(SKU): 8030-040020-1000
Price: 1.49 €
Alternative Parts: 5BY0-000303
18
6WWV-042801-5000
REINFORCEMENT PLATE, REAR FENDER
25.58 €
P/N(SKU): 6WWV-042801-5000
Price: 25.58 €
19
8010-090005
BOLT M6x16
Specifications:
0.53 €
P/N(SKU): 8010-090005
Price: 0.53 €
Specifications:
20
6WWV-042601-5000
REAR FENDER
21.92 €
P/N(SKU): 6WWV-042601-5000
Price: 21.92 €
21
6WWV-042901-5000
UPPER COVER, TAIL LIGHT
13.57 €
P/N(SKU): 6WWV-042901-5000
Price: 13.57 €
22
8080-000001
CLASP
0.53 €
P/N(SKU): 8080-000001
Price: 0.53 €
23
6WWV-043201-5000
HOOK RUBBER, TAIL LIGHT
1.57 €
P/N(SKU): 6WWV-043201-5000
Price: 1.57 €
24
6WWV-042701-5000
BRACKET, LICENSE LIGHT
2.09 €
P/N(SKU): 6WWV-042701-5000
Price: 2.09 €